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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH

RESULT: Pass

5.1.6 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendixes:
Appendix A: Test data of 2.4GHz band WiFi
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2. Test Sites

2.1 Test Facilities

EMTEK (Shenzhen) Co., Ltd.
Address: Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, China.

FCC Registration No.: 406365

IC Registration No.: 4480A-2

Note: The tests at the test site have been conducted under the supervision of a TUV engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Radio Test and Measurement Equipment

Radio Spectrum
Item Equipment Manufacturer Model No. Serial No. | Last Cal. Cell
Interval
1. Signal Analyzer Agilent N9010A My573§708 May.27, 2017| 1 Year
132.1-
2. EMI Test Receiver |Rohde & Schwarz FSV40 3108(;39%379 May.27, 2017| 1 Year
AP

3. Power Analyzer Agilent PS-X10-200 N/A May.27, 2017| 1 Year
4, Test Accessories Agilent PS-X10-100 N/A May.27, 2017| 1 Year
5. Cable Agilent N/A 3# May.27, 2017| 1 Year
6. Cable Agilent N/A 5# May.27, 2017| 1 Year

Spurious Emissions

Item |Equipment Manufacturer Model No. Serial No. Last Cal. Icr:sé.rval
1. EMI Test Receiver |Rohde & Schwarz ESCI 101414 |May.27,2017| 1 Year
2. Loop Antenna Schwarzbeck FMZB 1519 1519-012 |May.27, 2017| 1 Year
3. Pre-Amplifier LUNAR-EM LNA30M3G-25 JlOéggOOO May.27, 2017| 1 Year
4, Bilog Antenna Schwarzbeck VULB9163 660 May 28, 2017| 1 Year
5. Cable H+B NmSm-05-C15052 May 28, 2017| 1 Year
6. Cable H+B NmSm-2-C15201 May 28, 2017| 1 Year
7. Cable H+B NmNm-7-C15702 May 28, 2017| 1 Year

132.1-
8. EMI Test Receiver |Rohde & Schwarz FSVv40 310(?(?9K6379 May.27, 2017| 1 Year
AP

9. Pre-Amplifier Lunar EM LNA1G18-48 Jlg(l)cl)(l)ilo May.27, 2017| 1 Year
10. Pre-Amplifier Lunar EM LNA18G26-40 Jlgégéilo May.27, 2017| 1 Year
11. Horn Antenna Schwarzbeck BBHA 9120 1178 May 28, 2017| 1 Year
12. Horn Antenna Schwarzbeck BBHA 9170 R98117%%1272 May 28, 2017| 1 Year
13. Horn Antenna AHS/USA SAS-573 184 May 28, 2017| 1 Year
14. Cable H+B SAC-40G-1 414 May 28, 2017| 1 Year
15. Cable H+B SUCOFLEX104 MY12871/ May 28, 2017| 1 Year
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16. Cable H+B B"Ulzggg\émsm' D8501 |May 28, 2017/ 1 Year
17. Cable AH SAC-40G-1 413 May 28, 2017| 1 Year
Conducted Emissions
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cel
Interval
1. Test Receiver Rohde & Schwarz ESCI 261015’2310' May 27, 2017| 1 Year
2. L.I.S.N. Rohde & Schwarz ENV216 101161 |May 27,2017| 1 Year

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration
Equipment requiring calibration is calibrated periodically by the manufacturer or according to manufacturer’s

specifications. Additionally all equipment is verified for proper performance on a regular basis using in house
standards or comparisons.

2.5 Uncertainty of Measurement
The value of the measurement uncertainty of each parameter is listed as below:

Table 2: Measurement Uncertainty

Test ltem Uncertainty
RF Output Power +1.5dB
Power Spectral Density +3.0 dB
Frequency Error +3.3%
Occupied Channel Bandwidth +5%
Conducted Spurious Emissions +3.0 dB

+3.7dB (below 30MHz)
+3.78dB (30MHz~1GHz)
+4.46dB (1~6GHz)
+4.96dB (6~18GHz)

Radiated Spurious Emissions

Conducted Emissions +2.9dB
Temperature +3.2%
Humidity +2.5%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A of this report and
delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file for certification
follow-up purposes.

2.7 Status of Facility Used for Testing

The EMTEK (Shenzhen) Co., Ltd. Test facility located at Bldg. 69, Majialong Industry Zone, Nanshan
District, Shenzhen, Guangdong, China. is listed on the US Federal Communications Commission list of
facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUT is a Wireless Label printer which that support IEEE 802.11 a/b/g/n protocols.
Note: This report is for 2.4GHz Band only.

For details refer to user manual and circuit diagram.
3.2 Ratings and System Details

Table 3: Technical Specification

Technical Specification Value

2400-2483.5MHz

5150-5350MHz

Frequency Bands 5470-5725MHz for FCC

5470-5600MHz and 5650-5725MHz for IC
5725-5850MHz
2412-2462MHz/11CH/802.11b/g/n-HT20
5180-5320MHz/8CH/802.11a/n-HT20
Operating 5500-5700MHz/11CH/802.11a/n-HT20 for FCC
Frequency/Channels/Protocol 5500-5580MHz/5CH/802.11a/n-HT20 for IC
5660-5700MHz/3CH/802.11a/n-HT20 for IC
5745-5825MHz/5CH/802.11a/n-HT20

Channel Spacing 5 MHz

Extreme Temperature Range 0~+40 °C

Type of Product Client Device without Radar Detection
TX Power Control (TPC) Not Supported

Modulation CCK, DSSS, OFDM

Antenna Number 1

Antenna Type Internal antenna

2.4GHz band: 2.27dBi

5GHz bands: 5.18dBi

AC/DC Adapter operated

Operation Voltage Model: DYS602-240250W

Input: 100-240Vac, 50/60Hz; Output: 24Vdc, 2.5A

Antenna Gain

Table 4: 2.4GHz Band channel and frequency

RF Channel Frequency (MHz) RF Channel Frequency (MHz)
1 2412 7 2442

2 2417 8 2447

3 2422 9 2452

4 2427 10 2457

5 2432 11 2462

6 2437

3.3 Independent Operation Modes

The basic operation modes are:
A. Tx, (2.4GHz Band, 802.11b/g/n)
1. Lowest channel
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2. Middle channel
3. Highest channel
B. Print, (WiFi operated)
C. Off
3.4 Noise Generating and Noise Suppressing Parts
Refer to the Circuit Diagram.

3.5 Submitted Documents

- Application Form - Technical Description
- Circuit Diagram - Bill of Material
- Instruction Manual - Rating Label

- Photo Documents
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order to
measure its highest possible radiation and conducted level. The test modes were adapted accordingly in
reference to the instructions for use.

Emissions: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures in
ANSI C63.10:2013.

Table 5: 2.4GHz band Test channels
Test channels CH1-2412/CH6-2437/CH11-2462

Table 6: Worst case test modes

. Worst Test Mode
Operating Mode Mode Duty Cycle
802.11b 1 Mbit/s >98%
802.11¢g 6 Mbit/s >98%
802.11n-HT20 MCSO0 >98%

4.3 Special Accessories and Auxiliary Equipment

Table 7: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN
Notebook LENOVO WB0205140E WB06355728
USB Cable Dymo Shielded, Length: 100cm --
FTX182276QD
Wireless Access Point Cisco AIR-CAP3702E-A-K9 FCC ID: LDK102087
IC ID: 2461B-102087

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as described in the Technical
Construction File (TCF). No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5. Test Results

5.1 Radio Test Requirement & Test Suites (2.4GHz Band)

5.1.1 Antenna Requirement

RESULT: Pass
Test Specification
Test standard : FCC Part 15.203

RSS-GEN Clause8.3

The EUT has an Onboard Omni-directional antenna, the directional gain of antenna is 2.27dBi for
2.4GHz band, 5.18dBi for 5GHz band, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient to comply
with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum peak conducted output power
RESULT: Pass

Test Specification

FCC Part 15.247(b)(3)

RSS-247 clause 5.4 (d)

Basic standard : ANSI C63.10:2013

<1 Watt (30dBm) (Maximum peak conducted output power)

Test standard

Limits *< 4 Watt (36dBm) (e.i.r.p.)
Kind of test site :  Shielded Room

Test Setup

Date of testing . 2017-06-16

Input voltage . 120Vac, 60Hz

Operation mode A

Ambient temperature : 25°C

Relative humidity 56 %

Atmospheric pressure : 101 kPa

*Note: The maximum gain of antenna is less than 6dBi.

Refer to attached Appendix A for details of test data.
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5.1.3 Power Spectral Density
RESULT: Pass

Test Specification
FCC Part 15.247(e)

Test standard RSS-247 clause 5.2 (b)

Basic standard : ANSI C63.10:2013
Limits : < 8dBm/3kHz

Kind of test site :  Shielded Room
Test Setup

Date of testing . 2017-06-16

Input voltage . 120Vac, 60Hz
Operation mode A

Ambient temperature : 25°C

Relative humidity 56 %

Atmospheric pressure : 101 kPa

Refer to attached Appendix A for details of test data.
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5.1.4 6dB Bandwidth
RESULT: Pass

Test Specification
FCC Part 15.247(a)(2)

Test standard RSS-247 clause 5.2 (a)

Basic standard : ANSI C63.10:2013
Limits : > 500KHz

Kind of test site :  Shielded Room
Test Setup

Date of testing . 2017-06-16

Input voltage . 120Vac, 60Hz
Operation mode A

Ambient temperature : 25°C

Relative humidity 56 %

Atmospheric pressure : 101 kPa

Refer to attached Appendix A for details of test data.
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5.1.5 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

FCC Part 15.247(d)

RSS-247 clause 5.5

Basic standard . ANSI C63.10:2013

20dBc (below that in the 100kHz bandwidth within the band

Test standard

Limits that contains the highest level of the desired power)
Kind of test site :  Shielded Room

Test Setup

Date of testing : 2017-06-16 to 2017-06-19

Input voltage : 120Vac, 60Hz

Operation mode A

Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure . 101 kPa

Refer to attached Appendix A for details of test data.
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5.1.6 Radiated Spurious Emission
RESULT: Pass

Test Specification

FCC Part 15.247(d) & FCC Part 15.205 & FCC Part 15.209
RSS-247 clause 3.3

Basic standard . ANSI C63.10:2013

FCC Part 15.209

RSS-GEN clause 8.9 and 8.10

3m Semi-Anechoic Chamber (below 1GHz)

3m Anechoic Chamber (above 1GHZz)

Test standard

Limits

Kind of test site

Test Setup

Date of testing : 2017-06-16 to 2017-06-19
Input voltage : 120Vac, 60Hz

Operation mode A

Ambient temperature 1 23°C

Relative humidity 48 %

Atmospheric pressure . 101 kPa

Refer to attached Appendix A for details of test data.
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5.1.7 Conducted Emission on AC Mains
RESULT: Pass

Test Specification
FCC Part 15.207

Test standard RSS-GEN clause 8.8

Basic standard . ANSI C63.10:2013
Frequency range : 0.15- 30MHz
Limits : FCC Part 15.207
Kind of test site :  Shielded Room
Test Setup

Date of testing :  2017-06-07
Input voltage : 120Vac, 60Hz
Operation mode : B

Earthing : Not connected
Ambient temperature : 25°C

Relative humidity . 56 %
Atmospheric pressure . 101 kPa

Refer to attached Appendix A for details of test data.
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1. Maximum peak conducted output power

Channel RF Output Power Limit

Channel (mode) Frt(a'\C}ILlj_'ezr;cy dBm mW (MW) Result
1(802.11b) 2412 14.92 31.05 1000 Pass

6 (802.11b) 2437 14.67 29.31 1000 Pass

11 (802.11b) 2462 15.30 33.88 1000 Pass
1(802.119) 2412 16.75 47.32 1000 Pass

6 (802.11g) 2437 16.90 48.98 1000 Pass

11 (802.11g) 2462 17.53 56.62 1000 Pass
1(802.11n-HT20) 2412 14.74 29.79 1000 Pass
6 (802.11n-HT20) 2437 15.65 36.73 1000 Pass
11 (802.11n-HT20) 2462 16.39 43.55 1000 Pass
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2. 6dB Bandwidth
2.1 Test Datas of 6dB Bandwidth
Channel : .
Channel (mode) Frequency 6dB ?I\iﬂg‘)'v'dth (k/mlzt) Result
(MHz)
1(802.11b) 2412 9.167 >0.5 Pass
6 (802.11b) 2437 9.174 >0.5 Pass
11 (802.11b) 2462 9.162 >0.5 Pass
1(802.119g) 2412 15.170 >0.5 Pass
6 (802.119) 2437 15.150 >0.5 Pass
11 (802.119) 2462 15.160 >0.5 Pass
1(802.11n-HT20) 2412 15.170 >0.5 Pass
6 (802.11n-HT20) 2437 15.130 >0.5 Pass
11 (802.11n-HT20) 2462 15.470 >0.5 Pass
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2.2 Test Graphs of 6dB Bandwidth

802.11b

BN Eqdert Spectoarn Aralyoe - Doopied BW
- i :
Center Freq 2412000000 GHz

bt
AFGain:Low

" Trig: Free Run
Fitten: 20 o

Ref 10,00 dBm

Center 2412 GHz

FRes BW 100 kHz #VEW 300 kHz

Occupied Bandwidth Total Power

12.680 MHz
-7.783 kHz
9.167 MHz

OBW Power
¥ dB

Transmit Freq Error

¥ dB Bandwidth

Cerer Freq: 2412000000 OHz
AvgHokd:= 10110

10:33:43 PM1un L6, 2017
Radic 51 Nane

Radic Device: BTS

Span 40 MHz
Bweep 1867 ms

STATLS

AN 2gilent Spectnum Aralyps - Dooupied B
P T i "
Center Freq 2437000000 GHz

pr=
AF Gain:Low

" Trig: Free Run
#icten: 20 o

Ref 10.00 dBm

Center 2437 GHz

TRes BW 100 kHz FVEW 300 kHz

Taotal Power

Occupied Bandwidth
12.674 MHz
805 Hz
9.174 MHz

OBW Power
¥ dB

Transmit Freq Error

¥ dB Bandwidth

Cemer Freq: 2437000000 GHz
AvgHold:> 10110

10:33;57 FJun L6, 2007
Radio 51d; Hane

Radic Device: BTE

Span 40 MHz
Sweep 1867 ms
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M Eqdert Spectrum Aralyos - Doospied P
T z £ HSE: [T 10:34:11 FMun 16 2007
B Frr.!q 2462000000 GHz Comer Freq: 2452000000 GH: Radio 51d; Nans
) Trig: Free Run AvgHokd:= 10110
AFGain:Low #itten: 20 i Radio Device: BTS

-Cuni

Ref 10,00 dBm

Center 2462 GHz ) Span 40 MHz
TRes BW 100 kHz EVEBW 300 KHz Sweep 1867 ms
Occupied Bandwidth Total Power

12.699 MHz

Transmit Freq Error -23.598 kHz OBW Power

¥ dB Bandwidth 9.162 MHz ¥ dB

STATLS

HEE: [T 10: 3445 FMJun 16, 2007
‘Cemer Freq: 2412000000 GHz Radio 51d; Hane

Center Freq 2.412000000 GHz
e Trig: Free Run AvgHold:> 10110
AF Gain:Low #Atten: 20 di Radic Device: BTS

Eaqilerk Speschrimn Araleps - Dooipied B
T R b

Ref 10.00 dBm

Span 40 MHz
Sweep 1867 ms

Center 2412 GHz )
wRes BW 100 kHz #VEW 300 kHz

Occupied Bandwidth Total Power

16.396 MHz

-18.270 kHz OBW Power
15.1F MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

STATLS
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BN Eqdert Spectoarn Aralyoe - Doopied BW
- i :
Center Freq 2437000000 GHz

bt
AFGain:Low

Cemer Fr;rq 2AITO00000 GHz
" Trig: Free Run
Fitten: 20 o

Ref 10,00 dBm

Center 2437 GHz

FRes BW 100 kHz EVEBW 300 KHz

Total Power

Occupied Bandwidth
16.394 MHz
-390 Hz OBW Power
15.15 MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

10:34:53 FM1un 16, 2017
Radic 51 Nane

AvgHokd:= 10110

Radic Device: BTS

Span 40 MHz
Sweep 1867 ms

16.4 dBm

99.00 %
-6.00 dB

STATLS

B Epderk Spsctnn Aradyos - Doogpied B0
T R by

Cerer Freq: 2452000000 GHz
" Trig: Free Run
#icten: 20 o

Center Freq 2.462000000 GHz

pr=
AF Gain:Low

Ref 10.00 dBm

Center 2462 GHz

TRes BW 100 kHz FVEW 300 kHz

Taotal Power

Occupied Bandwidth
16.379 MHz
-16.570 kHz OBW Power
15.16 MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

10:35:12 FMJun 16, 2007
Radio 51d; Hane

AvgHold:> 10110

Radic Device: BTE

Span 40 MHz
Sweep 1867 ms

16.5 dBm

STATLS

A TUVRheinland®
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802.11n-HT20

AN 2gilent Spectnum Aralyps - Dooupied B
P T i "
Center Freq 2412000000 GHz

pr=
AF GainiLow

Ref 10.00 dBm .

Center 2412 GHz
FRes BW 100 kHz

Occupied Bandwidth

Cermer Freq: 2412000000 GHz
" Trig: Free Run

Fittan: 20 dl

#VEW 300 kHz

Taotal Power

17.596 MHz

Transmit Freq Error

¥ dB Bandwidth

-12.690 kHz
1517 MHz x dB

OBW Power

10: 3541 FMJun L6, 2007
Radio 51d; Hane

AvgHokd:= 10110

Radio Device: BTS

Span 40 MHz
Sweep 3867 ms

14.5 dBm

AN 2gilent Spectnum Aralyps - Dooupied B
P T i "
Center Freq 2437000000 GHz

pr=
AF Gain:Low

Ref 10.00 dBm ~

Center 2437 GHz
FRes BW 100 kHz

Occupied Bandwidth

Cermer Freq: 2437000000 GHz
" Trig: Free Run

#icten: 20 o

FVEW 300 kHz

Taotal Power

17.579 MHz

Transmit Freq Error

¥ dB Bandwidth

-1.549 kHz
15.13 MHz x dB

OBW Power

10:35: 4 FHJun L6, 2007
Radio 51d; Hane

AvgHold:> 10110

Radic Device: BTE

Span 40 MHz
Sweep 1867 ms

STATLS
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Eqlerk Spsctirn Aralyps - Dooupled BN
i = . T
st s 2,46 Cervter Freq: 2452000000 GH:

Center Freq 2462000000 GHz Trig: Free Fuan AvgiHcld:> 10010

]
SFGain:Low Fitten: 20 o

10:34: 06 FM1un L6, 2017
Radic 51 Nane

Radic Device: BTS

Ref 10,00 dBm

Center 2462 GHz
SRes BW 100 kHz

Span 40 MHz

ZVBW 300 kKHz Sweep 1867 ms

Total Power

Occupied Bandwidth

17.596 MHz
-4 964 kHz OBW Power
15.47 MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

W55 STATLS
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3. Power Spectral Density

3.1 Test Datas

Channel Power Spectral Density

Channel (mode) Frequency Limit Result
(MHz) (dBm/3KHz)

1(802.11b) 2412 -12.612 8dBm/3KHz Pass
6 (802.11b) 2437 -12.381 8dBm/3KHz Pass
11 (802.11b) 2462 -11.791 8dBm/3KHz Pass
1(802.119) 2412 -16.699 8dBm/3KHz Pass
6 (802.11g) 2437 -16.065 8dBm/3KHz Pass
11 (802.11g) 2462 -16.025 8dBm/3KHz Pass
1(802.11n-HT20) 2412 -17.512 8dBm/3KHz Pass
6 (802.11n-HT20) 2437 -17.110 8dBm/3KHz Pass
11 (802.11n-HT20) 2462 -15.975 8dBm/3KHz Pass
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3.2 Test Graphs

802.11b

M Zgdert Spaciram Arohyos - Sespt S8
T

Center Freq 2.412000000 GHz

snter 2412000 GHz
#Res BW 3.0 KHz

I 10:44:34 PHIun L6, 20LT
Ay Type: Log-Pay T!

. Trig: Free Run AvgHokd: 8400
#icten: 10 o

15.15 MHz

#VBW 10 KHz Sweep 1.597 s (1001 pts)

STATLS

M Zgdert Spaciram Arohyos - Sespt S8
! T

Center Freq 2.437000000 GHz

Reef 2
Ref 0.00 dEm

ter 2437000 GHz

Ayg Typs: Log-Far

. Trig: Free Run AvgHokd: 8400
#icten: 10 o

i

Epan 15.15 MHz

#VBW 10 kHz Bweep 1.597 s (1001 pis)

STATLS
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M Zgdert Spaciram Arohyos - Sespt S8
! T

Center Freq 2462000000 GHz

By Type: Log-Pay

" Trig: Free Run AvgHokd: THOO

' gitten: 10 8

2dB
0 dBEm

gt T

ter 2462000 GHz

*1

A i Y.

Span 15.15 MHz

0K #VBW 10 KHz Sweep 1.597 s (1001 pts)

STATLS

; koS
acl oow

Ref Offget 2 dB
Ref 0,00 dBm

r 241200 GHz

I 10:48: 0 FMun L6, 2017
Avg Type: Log-Far T!

= Trig: Free Run AvgHold: 4400
#Atten: 10 b

#Res BW 3.0 KHz #VBW 10 kHz Sweep

STATLS
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M Zgdert Spaciram Arohyos - Sespt S8
! T

Center Freq 2.437000000 GHz

" Trig: Free Run
' gitten: 10 8

2dB
0 dBEm

ter 243700 GHz
#VBW 10 kHz

Ag Typs: Lag-Far
AvgHokd: £400

Sweep 245

STATLS

23 MHz

(1001 pis)

B Aqierk Spsctnim Anslyos - Seept B8
T R

" Trig: Free Run
' ditten: 10 o

Ref Offget 2 dB
Ref 0,00 dBm

ter 246200 GHz
& BW 2.0 kHz

#VBW 10 kHz

Avg Type: Log-Far
AvgHold: 4400

Sp
Sweep 2452

STATLS
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802.11n-HT20

A 2qiere Spectnim Arnalyper - Sespt 54 e
T : T .
| ® e 2.41: Avg Type: Log-Far
Center Freq 2412000000 GH.’. B 1 Frae i i Wi
Litten: 10 o

Ref Offset 2 dB Mikr1

Ref 0,00 dBm

#VBW 10 kHz

10:43:47 FMIun 16, 2017

Avg Type: Log-Far
= Trig: Free Run AvgHold: 8400
#Atten: 10 b

Ref Offget 2 dB
Ref 0,00 dBm

#VBW 10 KHz Sweep 245

W55 STATLS
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M Zgdert Spaciram Arohyos - Sespt S8 - ]
nte g 2462 Avg Type: Log-Par

Center Freq 2462000000 Gzl WU .- Frae Fun AvwgiHoid: 5100

IFGaimcd ow Satten: 10 b

2dB
0 dBEm

ter 246200 GHz 25 MHz
0K #VBW 10 KHz Sweep 2.452 s (1001 pts)

W55 STATLS
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4. Conducted Spurious Emissions
4.1 Test Graphs of Conducted Spurious Emissions

802.11b

B Ejderk Spsctnimn Ansdyns - Sespl 58 i @
L T R HEE: [NT I 10:51:13 FMIun L6, 2007
] ¥ ey 2412 Ay Type: Log-Far T!
Center Fred 2412000000 Gz. = Trig: Free Run AvgHokd:> 100100
#Atten: 20 di

Ref Ofget 2 B
Ref 10,00 dEm

Center 2412000 GHz Span 15.13 MHz

FRes BW 100 KHz #VBW 300 kHz Sweep 1467 ms (1001 pts)

W55 STATLS

B Lqdent Spectum rodypes - Seetpl 58 e

" T .
Start Freq 30.000000 MHz Avg Type: Log-Far
d 3 T Trig: Free Run AvgHold: 18100
#ivrten: 20 A

Ref Ofget 2 B
Ref 10,00 dEm

Start 30 MHz | Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Bweep 2.387 s (20000 pts)

M5G STATLS
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Eqqderk Spactnmn Aradyes - Seapl 58

jm i
Center Freq 2437000000 GHz

2 dBE
00 d

Bm

Center 2437000 GHz
#Res BW 100 kHz

MUl; Fast
IF Gaiacl cow

I 10:51:39 PHIun LA 20LT
Avg Type: Log-Par TR
Trig: Free Run AvgHokd:= 100100

' Satten: 20 0B

Span 15.15 MHz
#VBW 300 kHz Sweep 1467 ms (1001 pts)

STATLS

Start 30 MHz
FRes BW 100 kHz

Ayg Typs: Log-Far
. Trig: Free Run AvgHokd: 8400
#icten: 20 o

ML
IF Gaiacl cow

Stop 25.00 GHz
Bweep 2.387 s (20000 pts)

#VBW 300 kHz

STATLS
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B Aqierk Spsctnim Anslyos - Seept B8
T f

Ref Ofget 2 B
Ref 10,00 dEm

Center Freq 2.462000000 GHz

Avp Type: Log-Fwr
Trig: Free Run AvgHokd:= 100100

*' Satton: 20 a8

#VBW 300 kHz

STATLS

Sweep 1467 m

Span 15.15 MHz
(1001 pis)

BN 2giert Spactnum Analype - Seel 55
T -
Start Freq 30.000000 MHz

Ref Ofget 2 B
Ref 10,00 dEm

wo

Start 30 MHz
#Res BW 100 KHz

Avp Type: Log-Far
Trig: Free Run AvgHold: THOD

' Saran: 20 0B

FVBW 300 kHz

10:54: 0L FMIun L6, 2017

Stop 25.00 GHz

Sweep 2387 s (20000 pis)

STATLS
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802.11g
L Eaqilerk Spschrumm Arclype - Sl 58 - — up @

Ca ® e 2.41: i Ay Type: Log-Far
Center Freq 2.412000000 GHz B i ree Ak 08180
Fittan: 20 dl

Ref Offset 2 dB Mikr1

Ref 10.00 dBm

ter 241200 GHz
= BN 100 kHz #VBW 300 kHz

B Aqierk Spsctnim Anslyos - Seept B8 i @

Start Freq 30.000000 MHz Avg Type: Log-Far
d 3 = Trig: Free Run AvgHokd: 18100
#Atten: 20 di

Ref Ofget 2 B
Ref 10,00 dEm

>

Start 30 MHz | Stop 25.00 GHz
FRes BW 100 KHz #VBW 300 kHz Sweep 2.387 s (20000 pts)

M55 STATLS
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M Zgdert Spaciram Arohyos - Sespt S8

Center Freq 2.437000000 GHz
3 ] Trig: Free Run
Fitten: 20 o

Ref O 2dB
Ref 10,00 dBm

ter 243700 GHz

s BW 100 KHz #VBW 300 kHz

Ay Typs: Log-Far
AvgHokd:= 100100

Ep 3.25 MHz
Sweep 2267 ms (1001 pis)

STATLS

B Ejderk Spsctnimn Ansdyns - Sespl 58

Start Freq 30.000000 MHz
d Trig: Free Run

AR ]
".._.uw ' ditten: 20 0B

Ref Ofget 2 B
Ref 10,00 dEm

-

Start 30 MHz

#Res BIW 100 KHz FVBW 300 kHz

I [4:27:50 PHIn 18, 2017
Avg Type: Log-Far T!
AvgHod: 8400

Stop 25.00 GHz
Sweep 2387 s (20000 pis)

STATLS
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M Zgdert Spaciram Arohyos - Sespt S8

Center Freq 2462000000 GHz
3 ] Trig: Free Run
Fitten: 20 o

Ref O 2dB
Ref 10,00 dBm

ter 246200 GHz
& BW 100 KHz #VBW 300 kHz

I H:z
Ay Typs: Log-Far
AvgHokd:= 100100

Ep 3.25 MHz
Sweep 2267 ms (1001 pis)

STATLS

B Ejderk Spsctnimn Ansdyns - Sespl 58

Start Freq 30.000000 MHz
k| " Trig: Free Run

' ditten: 20 0B

Ref Ofget 2 B
Ref 10,00 dEm

Start 30 MHz
#Res BW 100 KHz #VBW 300 kHz

I [4:29:43 PHIun 18, 2017
Ay Type: Log-Far T!
AvgHold: 8400

Stop 25.00 GHz
Sweep 2387 s (20000 pis)

STATLS
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802.11n-HT20

B Ejderk Spsctnimn Ansdyns - Sespl 58

Centet Freq 2.412000000 GHz

" Trig: Free Run
* fitten: 20 4B

Ref Ofget 2 B
Ref 10,00 dEm

ter 241200 GHz
= BN 100 kHz #VBW 300 kHz

Ay Type: Log-Far
AvgHokd:= 100100

Mkr1

B Ejderk Spsctnimn Ansdyns - Sespl 58

Start Freq 30.000000 MHz
= Trig: Free Run
#icten: 20 o

Ref Ofget 2 B
Ref 10,00 dEm

Start 30 MHz
#Res BW 100 KHz #VBW 300 kHz

Avg Type: Log-Far
AvgHold: THOD

Stop 25.00 GHz
Sweep 2387 s (20000 pis)

STATLS
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M Zgdert Spaciram Arohyos - Sespt S8

Center Freq 2.437000000 GHz
3 ] Trig: Free Run
Fitten: 20 o

Ref O 2dB
Ref 10,00 dBm

ter 243700 GHz
& BW 100 KHz #VBW 300 kHz

I 4:30:43
Ay Typs: Log-Far
AvgHokd:= 100100

Ep 3.25 MHz
Sweep 2267 ms (1001 pis)

STATLS

B Ejderk Spsctnimn Ansdyns - Sespl 58

Start Freq 30.000000 MHz
d Trig: Free Run

AR ]
".._.uw ' ditten: 20 0B

Ref Ofget 2 B
Ref 10,00 dEm

o

Start 30 MHz
#Res BW 100 KHz #VBW 300 kHz

I [4:29:50 PMun 15, 2017
Avg Type: Log-Far T!
AvgHold: THOD

Mir1 21

Stop 25.00 GHz
Sweep 2387 s (20000 pis)

STATLS
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M Zgdert Spaciram Arohyos - Sespt S8

Center Freq 2462000000 GHz
3 ] Trig: Free Run
Fitten: 20 o

Ref O 2dB
Ref 10,00 dBm

ter 246200 GHz
& BW 100 KHz #VBW 300 kHz

I M:21:2
Ay Typs: Log-Far
AvgHokd:= 100100

Ep 3.25 MHz
Sweep 2267 ms (1001 pis)

STATLS

B Ejderk Spsctnimn Ansdyns - Sespl 58

Start Freq 30.000000 MHz
d Trig: Free Run

AR ]
".._.uw ' ditten: 20 0B

Ref Ofget 2 B
Ref 10,00 dEm

Start 30 MHz
#Res BW 100 KHz #VBW 300 kHz

I [4:30:19 PMun 15, 2017
Ay Type: Log-Far T!
AvgHold: 8400

Mir1 21

Stop 25.00 GHz
Sweep 2387 s (20000 pis)

STATLS
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802.11b

4.2 Test Graphs of Bandedge

M Zgdert Spaciram Arohyos - Sespt S8
L T F
Start Freq 2.390000000 GHz

Ref Osel 2 dB
Ref 10,00 dBm

Start 2.30000 GHz
FRes BW 100 kHz

" Trig: Free Run
' gatten: 20 9B

#VBW 300 kHz

Avp Type: Leg-Par
AvgHokd:= 100100

Stop 2.42000 GHz
Sweep 4.000 ms (20000 pts)

STATLS

B Aqierk Spsctnim Anslyos - Seept B8
T f

Start Freq 2450000000 GHz

Refl Ot 2
Ref 10,00 dBm

Start 245000 GHz
FRes BW 100 kHz

" Trig: Free Run
* fitten: 20 4B

#VBW 300 kHz

Ay Type: Log-Far
AvgHokd:= 100100

Mkr1

)
| *l. .JHII
PRRY I PEY

0 At

Stop 2.50000 GHz

Sweep 5.3

STATLS

(20000 pis)
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802.11g

M Zgdert Spaciram Arohyos - Sespt S8

Start Freg 2.

Ref Ogel 2 dB
Ref 10,00 dBm

Iy

1.
T A

Start 2.30000 GHz
#Res BW 100 kHz

Avg Type: Log-Par
MLk Fast Ly Trig: Free Run AvgHokd:> 106100
IF Gl o Fitten: 20 o

#VBW 300 kHz

STATLS

Ref Ofget 2 B
Ref 10,00 dEm

Start 245000 GHz
#Res BW 100 KHz

[ H:2LHA PRI 18, 2017
Ay Type: Log-Far T!
= Trig: Free Run AvgHokd:> 100100
#Atten: 20 di

y m

g, 1

.
ﬂ’l..l'l I'M.'I.-i,L-,pfﬁmJ-“\q J."HII'JI' chuuhe )

op 2.50000 GHz
FVBW 300 kHz 20000 prs)

STATLS
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802.11n-HT20

B Eqdert Spectrum Araleos

Start Freg 2.

Ref Ofs:

- Sopt 58

Avg Type: Log-Par
MLk Fast Ly Trig: Free Run AvgHokd:> 106100
IF Gl o Fitten: 20 o

2dB

Ref 10,00 dBm

Start 2.30000 GHz
#Res BW 100 kHz

] i
L
i ' W Wk "

#VBW 300 kHz

STATLS

[ ;35 PHIn 18, 2017
Avp Type: Log-Fwr T
" Trig: Free Run AvgHokd:> 100100

' ditten: 20 0B

Ref Ofget 2 B
Ref 10,00 dEm

T A
g L] L

Start 245000 GHz
#Res BW 100 KHz

L]

Iy "'#mﬁ *1

"IHNM*'IH',[M" WA M o i

op 2.50000 GHz

FVBW 300 kHz 20000 prs)

STATLS
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5. Transmitter Spurious Emissions

Note:1, Testing is carried out with frequency rang 9kHz to the tenth harmonics.
2, The margin is greater than 20 dB are not shown in this Appendix.

5.1 Transmitter Spurious Emissions, Below 1GHz

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM I EK
Aocoess to

waw, entek com on Tel (+86-756-2695 4280 Fax +86-755-2605 4282

the World

Radiated Emission Measurement
File TUV 2017 Data 4769 Date Time
800 dIWW/e

Lot 1 —
Margin:

al |

a1 I
|

X= |

0
“
o) JW"M
Sl i | wmw st
W"”W
et A
10 LJ '”4 | !
0o
30000 127.00 224.00 321.00 418,00 51500 612,00 703,00 806, 00 1000.00 MH:

Site 3m Chamber #2 Polarization: Vertical Temperature 22C
Limit: { RE)FCC PART 15C Power. AC 120V&0Hz Humidty: 55%

EUT. Label maker
M/MN: Label Writer Wireless
Mode: 11b 2412

Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limit  Over Height Degree
MHz dBuV d8 dBuVim dBuVim a8 Detector om degree Comment

1 * 43.5800 41.30 -13.86 27.44 4000 1256 QP
2 249.2200 36.58 -13.27 23.31 4600 2269 QP
3 5285800 2089 609 2380 4500 -2220 QP
4 6896000 2707 -306 2401 4600 2199 QP
S5 888.4500 2576 0.00 2576 4500 -2024 QP
6 960.2300 2578 0.80 26.58 5400 -2742 QP

*Maximumdata x:Over limit  !‘over margin Operator: KK
File -TUV 2017\Data #769 Page: 1
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Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M T E K

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282 Aocvess to the World

Radiated Emission Measurement

File TUV 2017 Data :#770 Date: Time
800 dOWV/e
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30000  127.00 224.00 321.00 418,00 515 00 §12.00 709.00 806,00 100000 MH:

Site 3m Chamber #2 Polarization. Horizontal Temperature 22C
Limit: { RE)FCC PART 15C Power. AC 120VS0Hz Humidty: 5%

EUT. Label maker

M/MN: Label Writer Wireless
Mode: 11b 2412

Note

Reading Correct Measure-

Antenna Table

No. Mk.  Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 * 36.7900 3841 1572 2269 4000 1731 QP
2 268.6200 3667 -11.82 2485 4600 -2115 QP
3 4519500 29.85 -7.89 2196 4500 -2404 QP
N 660.5000 27.13 3.51 2362 4600 -2238 QP
5 833.1600 25.56 -0.67 2489 4500 -21.11 QP
6 960.2300 2912 0.80 2992 5400 -2408 QP
*Maximumdata  x:Over limt  !over margin Operator: KK

Fite -TUV 2017\Data #770

Page: 1
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Shenzhen EMTEK Co.

LLtd,
Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
ww, entek com on Tel (+86-7556-2055 4280 Fax +86-755-2605 4282

EMTEK )

Acoess to the World

Radiated Emission Measurement

File TUV 2017 Data :#771 Date: Time:
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30000 127.00 224.00 321.00 415,00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarization: Horizontal Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11b 2437
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 36.7900 3688 -1572 2116 4000 -1884 QP
2 * 2647400 4152 -1203 2949 4600 -1651 QP
3 6246100 2983 -406 2577 4500 -2023 QP
- 659.5300 28.97 -3.52 2545 4500 -2055 QP
5 806.9700 28.01 -1.00 27.01 4500 -189% QP
6 960.2300 28.02 0.80 2882 5400 -2518 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #771

Page: 1
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Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M T E K

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

Acoess to the World
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Radiated Emission Measurement
Data :#772
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30000 127.00 224,00 321.00 415,00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarzation:  Vertical Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11b 2437
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 * 435800 3872 -13.86 2486 4000 -1514 QP
2 106.6300 3383 -1482 19.01 4350 -2445 QP
3 2453400 3818 1329 2489 4600 2111 QP
N 270.5600 3373 1173 2200 4600 2400 QP
5 480.0800 28.37 -1.22 2115 4600 -2485 QP
6 528.5800 3352 -6.09 2743 4500 -1857 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #772

Page: 1
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A TUVRheinland®

Shenzhen EMTEK Co., Ltd.

Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

EMTEK )

Acoess to the World

Radiated Emission Measurement

File TUV 2017 Data #773 Date: Time
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30000 127.00 224,00 321.00 415,00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarization: Vertical Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11b 2462
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 37.7600 31.71 1487 1684 4000 -2316 QP
2 * 746200 3918 -18.20 2088 4000 -1902 QP
3 101.7800 3413 1447 1966 4350 -2384 QP
- 235.6400 37.58 -13.39 2419 4500 -2181 QP
5 528.5800 31.86 -6.09 2577 4600 -2023 QP
6 842 8600 2462 -0.55 2407 4600 -2193 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #773

Page: 1
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Shenzhen EMTEK Co., Ltd.

Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

EMTEK )

Acoess to the World

Radiated Emission Measurement

File TUV 2017 Data :#774 Date: Time:
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30000 127.00 224.00 321.00 418,00 51500 §12.00 709.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarization: Horizontal Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11b 2462
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 268.6200 3119 -11.82 19.37 4600 -2663 QP
2 294.8100 3141 -11.40 20.01 4500 -2599 QP
3 3995700 29.06 -8.46 2060 4500 2540 QP
N 450.0800 31.52 722 2430 4500 2170 QP
5 732.2800 2498 -232 2266 4600 -2334 QP
6 * 8457700 2510 -0.53 2457 4500 -21.43 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #774

Page: 1
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Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
ww, entek com on Tel (+86-7556-2055 4280 Fax +86-755-2605 4282

Shenzhen EMTEK Co.

LLtd,

EMTEK )

Acoess to the World

File TUV 2017
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Radiated Emission Measurement
Data :#775 Date:
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30000  127.00 224.00 321.00 418.00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarzation: Horizontal Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11g 2412
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 260.8600 39.01 1226 2675 4500 -1925 QP
2 395.6900 33.30 -8.53 2477 4600 -2123 QP
3 660.5000 3476 -3.51 31.25 4600 1475 QP
4 * 675.0500 37.02 -3.29 3373 4600 1227 QP
5 704.1500 31.69 -2.84 2885 4600 1715 QP
6 960.2300 30.37 0.80 3117 5400 -2283 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #775

Page: 1
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Shenzhen EMTEK Co., Ltd.

Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

EMTEK )

Acoess to the World

Radiated Emission Measurement

File TUV 2017 Data :#776 Date: Time:
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30000 127.00 224,00 321.00 415,00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarization: Vertical Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11g 2412
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 36.7900 3756 -15.72 2184 4000 -1816 QP
2 253.1000 3906 -1296 2610 4600 -1990 QP
3 480.0800 3468 -7.22 27 .45 4600 1854 QP
- 528.5800 3247 -6.09 2638 4600 1962 QP
5 660.5000 31.65 -3.51 2814 4600 -1786 QP
6 * 6740800 31.85 -3.31 2854 4500 -1746 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #776

Page: 1
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Shenzhen EMTEK Co., Ltd.

Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

EMTEK )

Acoess to the World

File TUV 2017
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Radiated Emission Measurement
Data :#777 Date:
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30000  127.00 224,00 321.00 41500 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarzation: Horizontal Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/M: Label Writer Wireless
Mode:11g 2437
Note
Reading Correct Measure- Antenna Table
No. Mk.  Freg Level Factor ment Limt Over Height Degree
MHz dBuvV d8 dBuVim dBuVim a8 Detector om degree  Comment
1 256.9800 4118 1259 2859 4600 1741 QP
2 3956900 3228 -8.53 2375 4800 -2225 QP
3 480.0800 3280 -7.22 2538 4500 -2082 QP
4 * 675.0500 3486 -3.29 3157 4600 1443 QP
5 704.1500 33.32 -2.84 3048 4600 -1552 QP
6 960.2300 2995 0.80 3075 5400 -2325 QP
*Maximumdata  x:Over limt  !over margin Operator: KK

Fite -TUV 2017\Data #777

Page: 1
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Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M T E K

waw, entek. com on Tel +86-755-2695 4280 Fax +86-755-2695 4282

Acoess to the World

Radiated Emission Measurement

File TUV 2017 Data :#778 Date: Time:
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30000 127.00 224,00 321.00 415,00 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarization: Vertical Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/MN: Label Writer Wireless
Mode:11g 2437
Note
Reading Correct Measure- Antenna Table
No. Mk Freg Level Factor ment Limt Over Height Degree
MHz dBuV d8 dBuVim  dBuVim a8 Detector om degree  Comment
1 * 358200 3895 -16.45 2250 4000 1750 QP
2 253.1000 4082 -1296 2786 4600 -1814 QP
3 480.0800 3357 -7.22 26.35 4600 1965 QP
N 528.5800 3208 -6.09 2599 4500 -2001 QP
5 652.7400 28.47 -3.63 2484 4600 -21.16 QP
6 960.2300 30.00 0.80 30.80 5400 -2320 QP
*Maximum data  x:Over limit  !‘over margin Operator: KK

Fite -TUV 2017\Data #778

Page: 1
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Shenzhen EMTEK Co.,Ltd.
Bidg. 69, Majialong Industry Zeme, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
ww, entek com on Tel (+86-7556-2055 4280 Fax +86-755-2605 4282

EMTEK )

Acoess to the World

File TUV 2017
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Radiated Emission Measurement
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30000  127.00 224.00 321.00 41500 51500 §12.00 703.00 H06.00 1000.00 MH:
Site 3m Chamber #2 Polarzation: Horizontal Temperature 2c
Limit: { RE)FCC PART 15C Power.  AC 120V50Hz Humidty: 5%
EUT. Label maker
M/M: Label Writer Wireless
Mode:11g 2462
Note
Reading Correct Measure- Antenna Table
No. Mk.  Freg Level Factor ment Limt Over Height Degree
MHz dBuvV d8 dBuVim dBuVim a8 Detector om degree  Comment
1 260.8600 4194 1226 2968 4600 -1632 QP
2 3956900 3371 -8.53 2518 4500 -2082 QP
3 480.0800 3220 -7.22 2498 4500 -2102 QP
B 528.5800 30.46 6.09 2437 4600 2163 QP
5 * 660.5000 3464 -3.51 3113 4600 1487 QP
6 960.2300 20497 0.80 3077 5400 -2323 QP
*Maximumdata  x:Over limt  !over margin Operator: KK

Fite -TUV 2017\Data #779
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